
ITEMS NOT SHOWN
PART 
NO. DESCRIPTION QTY. MSRP

E625 fuse, 1.25A 1 $2.99 ea

E803 fuse holder, inline, 20A 1 $4.99 ea
G010 filter, bag, vac tank 1 $9.99 ea

ITEM 
NO. PART NO. DESCRIPTION QTY. MSRP

1 H300 cuff, hose, 1-1/2 x 1-1/2, wire 1 $5.99 ea

2 PH627-24 vac hose, 1-1/2", black, wire reinforced 1 $6.49/ft

3 H217 clamp, hose, 2-1/4 dia 1  $1.49 ea

4 H768 bolt, 1/4-20 x 3/4" serrated hex flange, zinc 8 $0.99 ea

5 C302A vac motor, 3-stage hp, 120V, 145" 1 $148.99 ea

6 G004 gasket, vacuum motor 1 $8.99 ea

7 H501 vac support, 3 stage, 4-1/16" 3 $4.99 ea

8 P735 manifold, single vac, no gasket 1 $14.99 ea

9 H330 plate, single manifold, 6.5" x 9" 1 $7.99 ea

10 H202 bolt, 1/4x20x3/4" hex head 3 $0.99 ea
11 H216 nut, lock, 1/4-20, nylon insert, s/s 3 $0.99 ea

12 P723 base, tracker 1  $244.99 ea

13 H227 axle, 15.60" x .50" dia 1 $9.99 ea

14 H254 washer, axle, cut 1/2" id 2 $0.99 ea

15 H219 cap, axle, 1/2" 2 $0.99 ea

16 H251 wheel, 12" 2 $41.99 ea

17 H343 screw, 10 x 5/8" hex head, zinc 13 $0.99 ea

18 H296 guard, cooling fan, wire 1 $2.99 ea

19 B119A filter, strainer, 1/2" 1 $6.49 ea

20 H299 washer, 11/16"id x 1-1/2"od x .075, s/s 3 $0.99 ea
21 B210 bushing, brass, 1/2"mpt x 3/8" fpt, hex 1 $2.49 ea

22 B216 nipple, brass, 3/8" x close 1 $1.99 ea

23 H273 nut, kep, #10-32 zinc 8 $0.99 ea

24 H442 plate, tracker base, metal 1 $10.99 ea

25 H612 Washer, #8, flat regular 6  $0.99 ea

26 H389 screw, 10-32 x 1/2" SHCS, alloy 2 $0.99 ea

27 P724 sol tank, tracker 1  $139.99 ea

28 H498A cuff, 2" thread x 1-1/2" slip 2 $14.99 ea

29 PH628-55 vac hose, 2",  black, wire reinforced 1  $6.49/ft

30 H229 inlet, pvc, 1-1/2", gray 2 $5.99 ea

31 A925 elbow, inlet assy 1-1/2" 1 $14.99 ea

32 H226 spout, drain, 45 degree 1 $3.19 ea

33 H225 valve, drain, 1-1/2" 1 $20.99 ea
34 H235 float, 1.5", ball style 1 $19.99 ea

35 P755 elbow, U, 180, 1-1/2", float 1 $8.99 ea
36 G091 gasket, 7", vac lid 1 $11.99 ea

37 G090 lid, vac tank, clear, 7" 1 $36.99 ea

38 H304 screw, #8 x 5/8 phil oval, s/s 9 $0.99 ea

39 H297 screw, 8 x 1/2", hex head, zinc 3 $0.99 ea
40 PH633-10 pipe, pcv, 1-1/2" x 10" lg. 1  $4.99/ft

41 H244 adapter, pvc, 1-1/2" fms x fmpt 1 $4.99 ea

42 P725 vac tank, tracker 1 $164.99 ea

43 H904 bracket, L, MLII/tracker 2 $21.99 ea
44 H230 screw, 10-32 x 1/2" phil pan head, s/s 6 $0.99 ea

45 H877 washer, #10 lock, s/s 6 $0.99 ea

46 H289 Washer #10 flat, s/s 6 $0.99 ea
47 B102 qd, brass, 1/4" f 1 $17.99 ea

48 H413 washer, nylon, 9/16id x 1-1/16od x .031 1 $0.99 ea

49 E620 power cord, ext, 50', 14/3 gry, UL 1 $76.99 ea

50 H220 fitting, strain relief, cord 1 $3.19 ea

ITEM 
NO. PART NO. DESCRIPTION QTY. MSRP

51 H221 nut, lock, 1/2" steel 1 $1.99 ea

52 E581 switch momentary 1  $14.99 ea

53 H414 plate, switch, momentary, self 1  $8.99 ea

54 H845 screw, 6-32 x 1/4" button head socket, alloy 8 $0.99 ea

55 E515 switch, rocker, 2 position 3 $13.99 ea

56 H636A plate, switch, SC9, Eureka 1 $6.99 ea

57 B236 elbow, brass, 90 deg, 1/2" barb x 3/8" fpt 1 $14.49 ea

58 PH615-22 sol hose, 1/2" 3045 PSI 1 $8.99/ft
59 H347 clamp, hose, 5/16-29/32 12 $1.99 ea

60 B172 elbow, brass, 90 deg, 1/2" barb x 3/8"mpt 1 $9.49 ea

61 H210 washer, 1/4" flat, s/s 6 $0.99 ea

62 H222 screw, 10-32 x 1-1/4" phil pan head, s/s 4 $0.99 ea

63 C305 pump, 120 psi, 115V 1 $151.99 ea

64 B105 bushing, brass, 3/8"mpt x 1/4" 1 $3.19 ea

65 B135 tee, brass, 1/4" mpt 1 $5.49 ea

66 B110 adapter, brass, 1/4" sw barb x 1/4" fpt, w/gasket 1 $3.99 ea

67 PH634-20 sol hose, 1/4" kuri 150PSI 1 $6.49/ft
68 B109 adapter, brass, 1/4" barb x 1/4" mpt 2 $1.99 ea

69 B197 valve, solenoid, 1/4", 115V 1 $89.99 ea

70 PH634-21 sol hose, 1/4" kuri 150PSI 1  $6.49/ft
71 H913 jet, manifold, tracker 1 $56.99 ea

72 B146A jet, brass, 1/8", vv 9502 3 $5.99 ea

73 H851 clamp, jet manifold, bentley 2 $4.99 ea

74 H087 screw, 10-24 x 3/8", phil pan, zinc 10 $0.99 ea

75 H213 washer, 1/4" lock, s/s 2 $0.99 ea
76 H911 guard, bottom brush, tracker 1  $23.99 ea

77 G139 side belt guard 1  $7.99 ea

78 H043 screw, 5/16-24 x 1", s/s, blk oxide, flt hd 2 $0.99 ea
79 H042 c-clip, 12mm, external 2 $0.99 ea

80 H435 bearing, double sealed, 6001ZZ 2  $19.99 ea

81 H430 brush, cylinder tracker, 6.6 ny 1  $52.99 ea

82 H910 guard, bottom pulley, tracker 1 $14.99 ea

83 H714 pulley, tracker, w/2 roll pins 1 $29.99 ea

84 H428 shaft, brush, tracker 1 $26.99 ea
85 H969 glide, metal, tracker 1 $21.99 ea

86 H421 washer, 5/16" lock, s/s 4 $0.99 ea

87 H419 nut, 5/16-18 hex, s/s 4 $0.99 ea
88 H418 5/16-18 x 1" Carriage Bolt 4 $0.99 ea

89 H676 belt, Tracker, power head assembly 1 $38.99 ea

90 H712 pulley, small, tracker 1 $29.99 ea

91 C379 brush motor, 1/4 hp, tracker, 115v, eureka 1 $169.99 ea

92 H673 casting, tracker head 1 $319.99 ea

D

C

B

A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

SC-9
SHEET 1 OF 3

Tracker

10/2013

C
SCALE: 1:10

REVDWG.  NO.

C
SIZE

TITLE:

NAME DATE

CHECKED

DRAWN

PROPRIETARY AND CONFIDENTIAL

A

DO NOT 
SCALE DRAWING

858-679-1191
mytee PRODUCTS, INC.M.LaBarbera

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
MYTEE PRODUCTS, INC.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
MYTEE PRODUCTS, INC. IS 
PROHIBITED.



67

63

60

52 51 36

35

34

40

41

29

19

18

15

16

4

11

7
96

8

5

2

47

12

23

44

28

38

17

43

4546

17

21

22
1

25
54

38

77

58
59

64
65

66

68

20

59

72

76

81

To pump "IN"
thru B236

57  

To QD
thru B102

47  

61

75

4

30

3

31

30

10

69

80 78

89 91
90

57
54

74

20

26

25

24
23

23

27

42 33
32

28

39

48

50

49

53
55

26

25
54

23

62
61

74

73

13

14

To sol tank
thru B216

22  

70

88
86

87

7982

84
80

83
79

78

92

85

71

to pump "OUT"
thru B109

68  

D

C

B

A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

SC-9
SHEET 2 OF 3

Tracker

10/2013

C
SCALE: 1:8

REVDWG.  NO.

C
SIZE

TITLE:

NAME DATE

CHECKED

DRAWN

PROPRIETARY AND CONFIDENTIAL

A

DO NOT 
SCALE DRAWING

858-679-1191
mytee PRODUCTS, INC.M.LaBarbera

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
MYTEE PRODUCTS, INC.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
MYTEE PRODUCTS, INC. IS 
PROHIBITED.



REVISIONS

REV. DESCRIPTION DATE APPROVED

OD ORIGINAL DRAFT - JFL

A - - JFL

B UPDATE TO HEAD ASSEMBLY 9/9/2013 JFL

C REPLACED VAC SUPPORT & POWER CORD 10/11/2013 JFL
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